SAUSALITO-MARIN CITY SANITARY DISTRICT
RESOLUTION NO. 994

TREATMENT AND WET WEATHER FLOW UPGRADE PROJECT -

A RESOLUTION MAKING FINDINGS AND APPROVING THE PROJECT MITIGATED
NEGATIVE DECLARATION AND ASSOCIATED MITIGATION MONITORING AND
REPORTING PROGRAM AND DIRECTING FILING OF NOTICE OF DETERMINATION,
PURSUANT TO CALIFORNIA ENVIRONMENTAL QUALITY ACT

The Board of Directors of the Sausalito-Marin City Sanitary District, Marin County finds
and determines as follows:

WHEREAS, The Sausalito-Marin City Sanitary District (SMCSD) provides sewage
collection, treatment and disposal to approximately 18,000 people in the City of Sausalito, the
unincorporated community of Marin City, the Marin Headlands, including Fort Baker, Fort
Cronkhite, FortBarry, the Marine Mammal Center of the Golden Gate National Recreation Area
(GGNRA),and the Tamalpais Community Services District. The SMCSD serves residences,
businesses,and public facilities. The SMCSD wastewater treatment facility is at 1 East Road,
near Alexander Avenue, just south of the city limit of Sausalito and in the GGNRA of the
National Park Service (NPS), in a cove along San Francisco Bay, in the Fort Baker area of the
GGNRA; and

WHEREAS, In compliance with the conditions of the facility NPDES permit, and EPA
directives, the SMCSD proposes to construct the Treatment and Wet Weather Flow Upgrade
Project (project). The project would comply with regulations and eliminate wet weather blending
events at flow capacities of up to 9.0 MGD, and improve plant reliability and overall
performance for the protection of public health and the San Francisco Bay. The project would
provide additional treatment of the wastewater, but it would not add additional overall treatment
capacity; and '

WHEREAS, The SMCSD treatment facility is on land formerly under the jurisdiction of
the US Army. The Army authorized the construction of the facility in the 1950s pursuant to the
May 1953 Easement SFRE(s)409. This easement was superseded in 1967 by Easement DA-
04-167-ENG 67015 for a 50-year term to accommodate the facility secondary treatment
upgrade project. Areas of Fort Baker and the Marin Headlands, including the SMCSD plant and
the DOA Easement, were transferred to the NPS pursuant to a March 10, 1986 Letter of
Acceptance from the Secretary of the Interior to the Army which continues in effect; and

WHEREAS, NPS coordination and approval is required for the project because any
modifications or construction subsequent to the easement transfer is subject to the approval of
the GGNRA Park Superintendent, who is effectively the successor of the commanding officer of
the Army at Fort Baker. The Council on Environmental Quality (CEQ) regulations for
implementing the National Environmental Policy Act (NEPA) requires that federal agencies
consider the potential significant effects associated with implementation of a proposed action
under federal jurisdiction. Internal and external scoping with agencies and the public indicated
that the proposed action would not likely have a significant negative effect on the environment,
so a Environmental Assessment/Initial Study (EAVIS) is the appropriate NEPA document; and

WHEREAS, The proposed project qualifies as a project under California Environmental
Quality Act (CEQA) Guidelines Sec. 15378 et seq. (PRC Sec. 21065), so it is subject to
environmental review under CEQA. Based on the scope of the proposed action, an Initial Study
(IS) determined the appropriate level of CEQA documentation. This Initial Study addressed all
required items of the CEQA checklist, as revised in 2010, and 2011. The NPS is the lead
agency under NEPA, and the SMCSD is the CEQA lead agency, and



WHEREAS, In coordination with the NPS, the SMCSD has completed the required
EA/IS document and has complied with the NPS and public scoping and review requirements
pursuant to CEQA Guidelines Sec. 15072 and 15073.: and

WHEREAS, Based on the results of EA/IS document, the SMCSD as the CEQA Lead
Agency, has prepared a Mitigated Negative Declaration and associated Mitigation Monitoring
and Reporting Program pursuant to the requirements of CEQA, Public Resources Code;
Section 21000 et seq, and the State CEQA Guidelines, California Code of Regulations, Title 14,
Division 6, Chapter 3, Section 15000 et seq. These documents are included with this Resolution
as Attachment 1.

NOW, THEREFORE, BE IT RESOLVED, the Board of Directors of the Sausalito-Marin
City Sanitary District does hereby make the stated findings and approve the Treatment and Wet
Weather Flow Upgrade Project (project) Mitigated Negative Declaration and associated
Mitigation Monitoring and Reporting Program pursuant to the requirements of CEQA.

BE IT FURTHER RESOLVED, the Board Secretary is directed and authorized to file a
copy of said Notice of Determination, with a certified copy of this Resolution attached, in the
District office and in the office of the County Clerk of the County of Marin.

* * * *

| hefeby certify that the foregoing Resblution was duly and regularly adopted by the
Board of Directors of the Sausalito-Marin City ‘Sanitary District, Marin County, California, at a
meeting held on January 6, 2014, by the following vote: . :

AYES, and in favor thereof, Directors: Arnott, Beers, DeLano, Rheiner, Ring
NOES, None

ABSTAIN, None
ABSENT, None

,,,,,,,,,,,,

n T 4
A ’; ERN

Rebecca \Augfin, Secretary: - A i

APPROVED:

PN S

Dan Rheiner, Board President




MITIGATED NEGATIVE DECLARATION

This Mitigated Negative Declaration has been prepared pursuant to the requirements of the California
Environmental Quality Act (CEQA), Public Resources Code, Section 21000 et seq, and the State CEQA
Guidelines, California Code of Regulations, Title 14, Division 6, Chapter 3, Section 15000 et seq.

PROJECT DESCRIPTION

The Sausalito-Marin City Sanitary District (SMCSD) Treatment Plant Upgrade Project will implement
facility and process improvements to the existing treatment operations, including the addition of a
headworks, new primary clarifier, secondary upgrades, tertiary polishing, and equalization storage. The
project has been developed to address regulatory compliance, plant operation, reliability, performance,
and to prevent wet weather blending events for influent flows of up to 9.0 million gallons per day (MGD).
The project includes the following components:

e Headworks Improvements

— New screening and grit removal facilities
—  New material handling area with truck turntable
e Primary Treatment Improvements

— New circular primary clarifier

e Secondary and Tertiary Improvements (located within the existing treatment area)
—  New Fixed Film Reactor (FFR) feed pumps with 9.0 MGD capacity
— Replacement of existing FFR media
— FFR odor control covers
—  Replacement and increased capacity of existing tertiary filtration process

e Equalization Storage

—  Minimum of 0.6 million gallons (MG)

e Administration Building Remodel
—  Address Americans with Disabilities Act (ADA) access requirements
—  Remodel existing building to minimize construction cost and impacts
e Relocated Access Road

—  Relocate existing access road to accommodate headworks, primary and material
handling facilities and to improve plant safety.

All of the proposed improvements will be within SMCSD’s existing easement, and 95 percent of the
proposed improvements will be constructed within the existing 2.0 acre SMCSD facility footprint

1



increasing the existing plant footprint by less than 0.1 acres in the area north of the existing access road.
The northern edge of the treatment facility will be extended approximately 40 feet at its widest point.

The public currently has access to the San Francisco Bay and the SMCSD intends to maintain public
access as part of the San Francisco Bay Conservation and Development Commission (BCDC) permit
amendment for the project. The project will allow public access along the relocated road but will prevent
public access to the treatment plant site.

A more detailed description of the individual project components is presented in the following
paragraphs.

Headworks (Screenings and Grit Removal)

Screening and grit removal is critical to the protection of wastewater treatment equipment as trash and
inert particles in wastewater including sand and gravel, can cause unnecessary abrasion and wear on
mechanical equipment, the build-up of deposits in pipelines, channels, and process structures. Screening
and grit facilities will allow SMCSD to remove trash and grit at the beginning of the wastewater process
to provide a more effective method for handling these materials.

Primary Treatment

The SMCSD treatment plant currently has one circular primary clarifier built in the 1950s. Since all flow
to the treatment plant passes through it, the clarifier cannot be taken out of service for maintenance or
repairs without adversely impacting plant performance. The flow rate through the primary clarifier during
wet weather flow exceeds the peak design value. As a result, the clarifier’s solids removal capacity is
greatly reduced at peak flow rates. An additional primary clarifier is needed to treat peak flows, and to
provide the redundancy during dry weather to allow maintenance operations without impacting plant
operations.

Secondary Treatment Upgrade

During peak wet weather events, the influent flow to the treatment plant can exceed the process capacity
of the FFRs that is limited to the 6.8 MGD capacity of the FFR feed pump station. At flows greater than
6.8 MGD, primary effluent is passively routed around the FFRs and directed to the secondary clarifiers.
This operational strategy of mixing primary effluent and secondary effluent is commonly referred to as
“blending” and is currently allowed under the SMCSD National Pollutant Discharge Elimination System
(NPDES) permit.

Blending requires additional sampling, data collection and record keeping, and the Regional Water
Quality Control Board (RWQCB) has required the SMCSD to consider minimizing or eliminating
blending. These alternatives include equalization, increasing secondary treatment capacity and adding
treatment specifically for blended flows. The RWQCB could eliminate the practice of blending from
future SMCSD NPDES permits, which are renewed every 5 years.

Tertiary Treatment Upgrade

The SMCSD has existing continuously backwashing sand filters to remove additional suspended solids
from the secondary effluent. They were added as a side stream process that can treat a maximum flow of
1.0 MGD. The sand filters are a necessary part of the treatment process because they reduce the total
suspended solids (TSS) concentration in the secondary effluent from 45 milligrams per liter (mg/L) to
below the SMCSD NPDES permit limit of 30 mg/L (monthly average). The SMCSD has worked to
optimize the filters over the years and they are currently performing adequately as a polishing step during
dry weather. The filters have been in service for approximately 30 years and are approaching the end of
their useful life. :

2



Because the sand filters only have a capacity of 1.0 MGD, they are ineffective at providing polishing
treatment during peak wet weather events. Increasing the tertiary treatment capacity to 6.0 MGD will
improve operational flexibility and improve treatment plant performance during wet weather.

Equalization

A minimum of 0.6 MG of equalization storage (along with the described FFR upgrades) will allow the
SMCSD to limit flow to the secondary process to 9 MGD, which would allow the SMCSD to avoid
blending up to and including the estimated five-year wet weather event. The equalization storage tank will
be integrated into the new headworks structure and will have the capacity to store a minimum of 0.6 MG
of primary influent or effluent. The final volume will be determined during final design based on the
volume that can be readily made available in the new headworks structure.

Administrative Office Space

The project will remodel the existing district residence into approximately 1,750 square feet of
administrative office use for SMCSD personnel. The additional room will alleviate the crowded office
space that currently exists in the small structures in the maintenance yard. The project will provide staff
with an ADA office and accessible parking that currently does not exist at the facility. The administrative
office space modifications will also include minor access road improvements to facilitate better access to
the new administration space and the existing facility storage/staging area. These improvements will be
constructed with the proposed relocated access road improvements.

Relocated Access Road

Approximately 0.1-acres of land in the immediate north of the existing access road will be cleared of
vegetation to make room for a relocated access road. Approximately 38 trees will be removed in this
area, of which approximately 19 will be live oak trees ranging in size from 4 inches to 39 inches in
diameter. ‘

DETERMINATION

This project will not have a significant impact on the environment. This determination is based upon the
criteria of the CEQA Guidelines, Section 15064 (Determining Significant Effects), 15065 (Mandatory
Findings of Significance), and 15070 (Decision to Prepare a Mitigated Negative Declaration). The
SMCSD has prepared a joint Initial Study/Environmental Assessment (IS/EA) for this project, per the
requirements of the National Environmental Policy Act (42 U.S.C. 4321 et seq.), and the CEQA
Guidelines (C.C.R. Title 14 § 15000 et. seq.), and determined that the project will not have a significant
impact on the environment for the following reasons: '

The proposed project will result in no impact on agricultural resources, land use and planning, mineral
resources, population and housing, public services, or utilities and service systems.

The proposed project will have less than significant impacts on visual resources, water resources, coastal
and marine resources, recreation, noise, transportation, and public health and safety; and no significant
adverse impacts on vegetation and wildlife, cultural resources, geology and soils, and air quality and
greenhouse gases, because avoidance, minimization and mitigation measures will reduce potential
impacts to a less than significant level. The measures are included in the attached Mitigation Monitoring
and Reporting Program, and have been adopted by the SMCSD for inclusion in the proposed project.




PUBLIC REVIEW AND COMMENT

The IS/EA and proposed Mitigated Negative Declaration were made available for a public review and
comment period that began on October 31, 2013 and ended on December 13, 2013. Public review was
done pursuant to CEQA Guidelines Sec. 15072 and 15073. Agencies and members of the public were
provided notice of the availability of these documents per the following:

1) The State Clearinghouse distributed copies of the documents to various responsible and trustee
agencies for a review period that began on October 31, 2013 and ended on December 2,2013.
These state agencies included:

California Resource Agency

Department of Fish and Wildlife, Region 3

Department of Parks and Recreation

San Francisco Bay Conservation and Development Commission
Department of Water Resources

California Highway Patrol

Caltrans, District 4

Air Resources Board

State Water Resources Control Board, Division of Financial Assistance
State Water Resources Control Board, Division of Water Quality
Regional Water Quality Control Board, Region 2

Native American Heritage Commission

RS EQ@ e A o P

A comment letter was received from the State Water Resources Control Board on November 21,
2013. No other state agencies responded. The State Clearinghouse provided documentation to the
SMCSD on December 3, 2013 stating that the SMCSD had complied with all State Clearinghouse
review requirements for draft environmental documents, pursuant to CEQA.

2) Notice of Intent to Adopt a Mitigated Negative Declaration, filed with the Marin County Clerk,